'/,H; HH. Model No: AN942
rry, enns

w

~

o

(2]

Page 1/3



n,”; HH, Model No: AN942
rry, enns

Parts List

ID Part No Name Qty Notes
1 416892-1 CYLINDER SEPARATOR 1

2 213809-3 O RING 87 1

3 213668-5 O RING 60 1

4 331548-4 CYLINDER 1

5 213667-7 O RING 60 1

6 421680-3 CUSHION F 1

7 421687-9 CUSHION GUIDE 1

8 233243-1 COMPRESSION SPRING 50 1

9 213504-5 O RING 40 1

10 213669-3 O RING 56 1

11  416891-3 HEAD VALVE 1

12 421679-8 VALVE SEAT 1

13 267742-1 WASHER 34 1

14  421678-0 CUSHION R 1

15 213619-8 O RING 49 1

16  154652-0 DRIVER COMPLETE 1

16  154652-0 DRIVER COMPLETE 1

17  265976-0 HEX.SOCKET HEAD BOLT M5X10 3

18  344764-9 EXHAUST COVER 1

19 922342-1 HEX. SOCKET HEAD BOLT M6X25 4

20 317168-8 TOP CAP 1

21 162209-3 TOP CAP GASKET 1

22 851639-0 NAME PLATE AN942 1

23 151770-5 HOUSING COMPLETE 1

24 961011-9 STOP RING E-4 1

25 951075-1 SPRING PIN 3-28 2

26  162208-5 LOCK PIN 6 1

27  231236-2 COMPRESSION SPRING 3 1

28  216008-6 STEEL BALL 4 1

29 162210-8 INLET CAP GASKET 1

30 416890-5 INLET FILTER 1

31 317269-2 INLET CAP 1

32 R rrk ***  Click for Technical Bulletin 75067
33  922252-2 HEX. SOCKET HEAD BOLT M5X30 3

34  213176-6 O RING 14 1

35 W rkk ***  Click for Technical Bulletin 63041
36 213262-3 O RING 18 1

37  213039-6 O RING 6 1

38  213040-1 O RING 8 1

39  Ew i ***  Click for Technical Bulletin 63575
40 2131229 O RING 12 1

41  233239-2 COMPRESSION SPRING 3 1

42 323852-5 TRIGGER VALVE STEM 1

43  213044-3 O RING 3 2

44  xxx *xx ***  Click for Technical Bulletin 63575
45  344265-7 IDLER 1

Page 2/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/75067-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/63041-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/63575-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/63575-WW-1.pdf

'II!!’ AI!!!'a

Model No: AN942

ID Part No Name Qty Notes
46  258004-8 SPRING PIN 2.5-16 1
47  415790-6 TRIGGER 1
48  951075-1 SPRING PIN 3-28 1
49  310084-3 HOLDER 1
50 951075-1 SPRING PIN 3-28 1
51  310085-1 STOPPER 1
52 951060-4 SPRING PIN 3-14 1
53  310056-8 ADJUSTER 1
54  231978-8 CONICAL COMP. SPRING 9-16 1
55  265973-6 HEX. SOCKET HEAD BOLT M5X20 2
56  941101-4 FLAT WASHER 5 2
57  165252-1 JOINT 1
58 416897-1 MAGAZINE CAP 1
59  151729-2 MAGAZINE COMPLETE 1
60 266218-5 HEX. SOCKET HEAD BOLT M6X10 2
61  344767-3 NAIL STOPPER 1
62  922217-4 HEX. SOCKET HEAD BOLT M5X14 2
63  344768-1 MAGAZINE RAIL 1
64  344765-7 HOLDER 1
65  266218-5 HEX. SOCKET HEAD BOLT M6X10 1
66  213654-6 O RING 60 1
67 310070-4 DRIVER GUIDE 1
68  265469-7 HEX. SOCKET HEAD BOLT M8X25 4
69  233080-3 COMPRESSION SPRING 8 1
70  344773-8 CONTACT ARM 1
71  421418-6 RUBBER PIN 9.5 1
72  266218-5 HEX. SOCKET HEAD BOLT M6X10 1
73  265962-1 HEX. SOCKET HEAD BOLT M6X20 1
74  253058-0 FLAT WASHER 7 1
75 rkk ***  Click for Technical Bulletin 74070
76  267743-9 SHOLDER WASHER 6 1
77  344766-5 HOLDER 1
78  163410-3 SPIRAL SPRING COMPLETE 1
79  414639-7 SPRING GUIDE 1
80  256428-2 PIN 5-8 1
81  262054-7 URETHANE RING 3 1
82  256760-4 PIN 4 1
83  416895-5 PUSHER LEVER 1
84  262054-7 URETHANE RING 3 1
85  344770-4 LOCK PLATE 1
86  231309-1 COMPRESSION SPRING 5 1
87  344771-2 PUSHER 1
88  233038-2 COMPRESSION SPRING 5 1
89  268027-8 PIN 4 1
1001 *** rkk ***  Click for Technical Bulletin 87293
1002 181434-7 OIL SUPPLY 30CC 1
1003 421677-2 NOSE ADAPTER 1
2001 193006-6 FIRST AID KIT 1

Page 3/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/74070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/87293-WW-1.pdf

